
                                                                                     

 
 
 

UNITED NATIONS INDUSTRIAL DEVELOPMENT ORGANIZATION  
Vienna International Centre, P.O. Box 300, 1400 Vienna, Austria 

Tel: (+43-1) 26026-0 · www.unido.org · unido@unido.org 

 

 

 

 

OCCASION 

 

This publication has been made available to the public on the occasion of the 50
th

 anniversary of the 

United Nations Industrial Development Organisation. 

 

 

 

 

 

 

 

 

 

 

 

 

 

DISCLAIMER 

 

This document has been produced without formal United Nations editing. The designations 

employed and the presentation of the material in this document do not imply the expression of any 
[...]
holding tank into the filter press unit. Pump air supply is provided using a highly 

efficient automatic screw compressor unit. Compressed air is supplied to a large 

reservoir vessel and is lubricated, pressure regulated and the flow adjusted using 

manual valves for sludge pump speed and pressure controls. 

• A semi-automatic filter press unit with 50 chamber plates of 800 mm is provided 

for dewatering the primary sludge and possibly for the precipitated chrome sludge 

from the proposed recycling/recovery process. The filter press unit includes a 

local control panel to operate the hydraulic opening and closing gear and local 

isolation switches for the associated air compressor unit, sludge mixer and 

chrome pump. 

• A total of six drying beds is provided to be mainly used for the separate natural 

dewatering of the biological settled sludge. On exceeding the capacity of the 

drying beds (possibly during the rainy season) the biological and primary sludges 

can be mixed for combined mechanical sludge dewatering using the filter press. 



.. . . • 

Retaining Wall 

Clean Water Outlet 

TEL: ,44 (01 1604 679999 
FAX: ,44 (0) 1604 679998 

E MAIL: info8blclc•lhe1&ech.com 
Duett Di•l: 01604 679948 

l 

Chro.me Storage Tanlc 

SCHEMA TIC OF EFFLUENT TREATMENT PLANT 

Brushed Screen 
Filter 

GAMBfRAN 

- - - - -
Bioloe.ical Tanlc 

Chemical Flocculation 
Tank 

Equalization and Sulphide 
Oxidation Tank 

Leather Tti11de Housi: 

Kings Park Road Moulton Park 
Nf'lrlh imotorl NNl 6.JO UK 

Pum 

Tannery Effluent 
Outlet 

~ 
24DI!C!l~ 

r .. 1 .. ,.1,. .• , r,.,,, .. ,, 



RECOMMENDED PROCESS OPERATING 

INSTRUCTIONS FOR 

GAMBIRAN ETP 

BLC Contract: RC95-6-002 

UNIDO PROJECT 
US/INS/92/120 

Assistance in Pollution Control and Treatment of Tannery Effluent 

in Two Selected Areas of Indonesia 

_,....._, 
~ r 
~~ 

-o------~·-·e-··-. ~ .. . . . . . 
· .. -·· "" ...... 
:·::_-_,. - - . ·_.:·.:· 

leather Technology Centre 

March 1998 

This document has not been edited and not been cleared by UNIDO. 



RECOMMENDED OPERATION CHECK LIST FOR GAMBIRAN ETP 

I - General Operation of the ETP 

The operation and performance of the ETP is directly related to the amount and 

quality of wastewater production from Gambiran Tannery and the overall efficiency 

of the key unit operations of the ETP. In particular, it is essential to provide: 

- a regular wastewater supply of minimum 6 days per week 

- adequate effluent supply of minimum 50 m3 (nominal 100 m3
) per day 

- wastewater quality in line with the design average influent characteristics 

- frequent maintenance and supervision of the essential ETP equipment 

- extended operation of the primary treatment stage (minimum 12 hour period) 

- continuous operation of the sulphide oxidation and biological aeration stage 

- regular removal of sludge from the system and immediate sludge dewatering 

To achieve the designed plant performance and meet the required wastewater 

discharge quality standards it is necessary to provide both consistent and efficient 

primary (physico-chemical) treatment with effective chemical dosing, sludge removal 

and optimum control of the biological oxidation process. 

Regular influent and effluent analysis and data recording is necessary to determine 

wastewater characteristics and operating efficiencies, especially from changes in 

daily and extended operation profile of the ETP. Without proper operation of the key 

stages and equipment and inadequate monitoring, control and supervision of the 

treatment performance the final effluent quality will be adversely affected. 

Operational problems could also result including: poor sludge dewaterability, foul 

odour and high labour, maintenance, energy and chemical costs. 

It is necessary to avoid problem conditions, such as long periods without wastewater 

influent or insufficient sludge removal, and any chemicals which can be detrimental 

to the aerobic biological process, such as highly toxic compounds, solvents and oils. 

It is strongly recommended to maintain regular monitoring of the ETP, based on 

actual observations and effluent sample analysis, with a daily log of the main plant 

parameters to achieve and maintain optimum treatment performance . .. 



ii - Primary Treatment Processes 

• Ensure the manual bar screen is regularly kept clean of gross solids. 

• Ensure the mechanical brush screen is not allowed to block with solids, especially 

due to part dissolved hair, fibres and fats from liming and fleshing operations. Use 

brush or jet spray to regularly keep clean the small perforation holes of screen. 

• Do not allow the solids to build-up in the equalisation tank (check weekly) or allow 

any material which could damage the submersible aerator and pump units. 

• To prevent motor overheating, do not allow the liquid level in the equalisation tank 

to drop less than set low level (1 m) when operating either the aerator or pump. 

• Do not start/stop pumps and other motors too frequently to prevent overheating. 

• Regularly check condition of the feed pump for any blockages with fibres/rags. 

• Do not pull on the submersible pumps using the electrical cable. (Ensure cable is 

not damaged in raising the various pumps out of the tank). 

• Run aerator in the equalisation tank for 24 hours every day for sulphide oxidation. 

• Operate primary treatment over minimum 10-12 hours, 6 days per week. 

• Adjust rate of feed flow into the neutralisation tank to match the daily treatment 

capacity and alum dosage, typically at 300-500 mg/I. Determine optimum dosage 

by regular jar tests (amount required depends on volume, pH & SS concentration). 

• Ensure wastewater is at optimum pH range for coagulation with alum (pH 8-10). If 

required, add lime milk (into equalisation tank) or sulphuric acid with the alum. 

• Dosing of polyelectrolyte is considered to be optional (typically at 2-5 mg/I) and 

only recommended if primary effluent quality needs to be further improved. 

Polymer make-up should be regular, every 2-3 days, and at correct concentration 

of 0.5-1 %. Do not store prepared polymer solution for more than 2-3 days. 

• The overall performance of the primary treatment should be regularly checked by 

monitoring quality and analysis of both the equalised and primary treated effluent. 

• Sludge should be removed from the primary settling tank regularly (at least twice 

per day) and dewatered using filter press unit. Excessive storage of sludge in the 

primary tank (more than 1 day) will result in anaerobic conditions, rising sludge, 

odour and difficulty of dewatering. 

• Use sludge drying beds if there is inadequate capacity in the sludge holding tank. 



• Periodically (weekly) remove any sludge build-up in the corners of the primary 

settling tank by using mechanical and/or pumped wastewater as demonstrated. 



iii - Secondary Biological Treatment Process 

• The activated sludge process requires a continuous supply of oxygen and the 

return of settled sludge from the secondary settling tank. Ensure biological aerator 

is always operational (24 hours per day, 7 days per week) and a dissolved oxygen 

(DO) level of 1 to 3 mg/I is usually maintained. 

• Regular and adequate supply of primary treated effluent (with at least 50 m3/day) 

is needed for the effective biological treatment of tannery wastewaters. 

• Discharge of problem and inhibitory (toxic) compounds from the tannery should be 

avoided. Some scum and foam on the surface of the aeration tank is quite normal 

due to oils & grease, foaming agents (surfactants) and biodegraded by-products. 

• The active biomass concentration, determined by the mixed liquor suspended 

solids (MLSS) level, must be maintained in the normal range of 4000-8000 mg/I. 

Biomass activity can be checked under microscope for types of bacterial cultures. 

• To maintain the desired MLSS level, periodically the settled 'surplus' activated 

sludge needs to be disposed of or 'wasted' - preferably to the drying beds. 

• Remove sludge from the drying beds on a weekly basis or sooner if possible. 

• Biological processes for tannery effluents often requires the supplement of 

phosphorous (to maintain nutrient balance). It is recommended to dose either 

phosphoric acid or a suitable phosphate rich fertiliser such as 'TripleSuper 

Phosphate' (TSP), typically at 5-1 O kg/day directly into the aeration tank. 

• It is essential that all the settled biomass is continuously returned by pumping the 

activated sludge from the secondary clarifier back into the aeration tank. 

• Periodically (on a daily basis), remove any sludge build-up from the corners of the 

secondary settling tank using the new set-up with diverted flow of return sludge. 

• Fats and scum, if present, should be removed from the secondary settling tank. 

• To anticipate biological performance and sludge separation the settling volume 

index (SVI) should be checked and recorded (at least on a daily basis). Test 

details are included in the detailed project 0 & M manual. 

• Operators should be familiar with potential problems of the biological aeration 

process, such as rising and bulking sludge, and take effective preliminary actions 

as appropriate. Further details are provided in the project 0 & M manual. 

• Monitor the performance of the biological performance and maintain daily log. 



iv - Sampling and Analysis 

It is necessary to monitor and control the performance of the Gambiran ETP based on 
regular and accurate sampling and analysis of the tannery wastewater. The three main 
process liquors to be sampled and analysed are: 

i- untreated mixed effluent from the equalisation tank 
ii- primary treated effluent following chemical addition and settlement 
iii- final treated effluent before to discharge (after biological and sand filtration) 

The important effluent parameters to be analysed and recorded include: pH, total 
suspended solids, BODs, COD, sulphide, total chromium, oils & fats, ammonia and/or 
total Kjeldhal nitrogen (TKN). These parameters should be tested preferably every day 
(or at least twice per week) based on fresh effluent samples taken from: 

i - feed flow into the neutralisation tank (before any chemical addition) 
ii - weir overflow channel of the primary settling tank 
iii -outlet channel or pipe after sand filtration 

The biological activated sludge process requires additional specific tests/monitoring to 
be performed and recorded on a regular basis as follows: 

- dissolved oxygen (DO) level in the aeration tank (at least twice per day) 
- mixed liquor suspended solids (MLSS) in aeration tank (minimum weekly) 
- sludge settlement volume in 30 minutes using Imhoff cone -to determine SVI 
- return sludge rate and volume (and% OS) of 'surplus' sludge discharged 
- biological treatment efficiency determined from influent and effluent quality 

The average hourly and total daily flow rates should also be monitored and logged as 
well as the number of hours the primary treatment stage is operated. Any operational 
problems, observation and comments should be recorded in the daily ETP log book 
including any odour based on H2S meter readings from the various ETP locations. 

The sludge characteristics and dewatering efficiency should be checked including: 
- volume of primary and biological sludge discharged per day 
- average dry solids content(% OS) of sludge before and after dewatering 
- time required and number of plates used to dewater sludge using filter press 
- number of re-fills and typical time required for dewatering with drying beds 

Notes: 
1. Sample should be representative of actual effluent and tested within 1-2 days. 
2. BODs test may be performed on a weekly basis due to lengthy time for analysis. 
3. The pH meter reading from the neutralisation tank includes the coagulant dose. (The 

pH of the equalisation and biological aeration tanks should be checked daily) 
4. The sludge volume index (SVI) is determined from the value of sludge settlement 

volume divided by the MLSS level (full details included in the 0 & M manual). 
5. It is also recommended to periodically analyse the raw tannery effluent as discharged 

during various times of day (from channel before equalisation tank). 
6. The biological treatment efficiency should be based on influent from primary stage 

and effluent (before sand filtration). 
7. Based on accurate information and daily records the performance of the ETP can be 

optimised and any operational problems, especially with biological plant, can be later 
identified. 



Example of results table for daily log book - as proposed by the Sub-contractor 

Daily Operation and Analysis Log for Gambiran Effluent Treatment Plant 

Date: Flowrate: Tannery Operations: 

............ mJ/h ......... m3/d 

...... . h operation of primary stage 

Effluent Effluent Samples Biological Plant Sludge Disposal & Dewatering 

Parameters Equalised Primary Final Parameters Parameters 

pH pH Source Volume %Dry 

(mJ) Solids 

TSS (mg/I) MLSS Primary 

(mg/I) 

BOD (mg/I) Sludge Test Biological 

Volume (ml) 

COD (mg/I) SVI After filter 

press 

s•-(mg/I) DO (mg/I) After drying 

beds 

Cr,. (mg/I) Temp. (C) Hours Press 

operation 

Oils & Fats (mg/I) 

NH3 or TKN (mg/I) 

Observations and Comments: 

Minimum Recommended Effluent Analysis Schedule: 

pH Daily pH (aeration tank) Daily 

TSS twice/week DO (aeration tank) twice/day (am/pm) 

BOD weekly Temperature Daily 

COD twice/week MLSS twice/week 

s..:- Daily Sludge Volume (ml) Daily 

Cr'+ twice/week SVI twice/week (from MLSS) 

Oils & Fats twice/week Sludge Volume Daily 

Discharged 

NH3orTKN twice/week % OS for Sludge twice/week (for both wet 

and dewater sludge) 



Appendix V -

Pictures of Gambiran ETP Installation and 

Plant Operation 



Operation of Gambiran Tannery with New Machinery 



Operation of the Primary, Biological and Sludge Dewatering Facilities 

--~~fr~1 
.. ·.·.-.-~ 



Performance of Biological Treatment from Mixed Untreated Effluent 



Solids and Sludge Removal Facilities at Gambiran ETP 

••••••••••)x••········.·• 

ill~· 

.··~ 



Technical Training and ETP Demonstration at IRDLAI & Gambiran 



Appendix VI -

List of Participants of Training Course at IRDLAI 



Hari/Tanggal 
Acara 

I 

i! NO./ NAMA 
~i ~ 

~ I 

! 1. i Herry Suseno 
I 

2. I Titiek Anggraeni 

3. l 1-teriyanti 
I 

4. i Nindito 

5. i Murtijo 

6. I Agus Mu!jatim 

7. i Sigit Sugiarto 

8. ! Rudi Klisbiantoro 
i 

9. I Budi Setiawan 
I 
I 

10. Supriyo 
I 

11. I Budijono 
! 

12. Widodo, B.Sc. 

DAFT AR HADIR PESERT A 

................................................................................................................... 

............................................................................................................ 

ALAMAT TANDA-TANGAN 

i Akademi Teknologi Kulit. Yogyakarta \ 1. ~~-( .• )\,~ I 

i Akademi Teknologi Kulit.Ycgyakana 

! PT.Sapta Tunggal, Yogyakarta 

i PT. Bintang Alam Semesta, Yogyakarta 

I PT.Budi Makmur Jayamumi,Yogya 
I 

' 
! PT.Usaha Loka, Malang Jatim 
I 

I PT. Usaha Loka, Malang Jatim 
I 

I PT. Usaha Loka, Malang Jatim 
I 

I PT. Usaha Loka. Malang Jatim 
I 

BBKKP, Yogyakarta 

I BBKKP, Yogyakarta 

I BBKKP, Y ogyakarta 

-i 3~:<;.········ .. 

: \ 

I 5. · ... /~~f ....... 

, I 
I 

I /I 

I I -
I 9 .... L.'4.···,.,.····· i '-·. / 

! I. 
I 2 .... :"'."~ ........... . -
J 4 ........ fr.-~ ..... . 
I 

! 6 ......... -~ ... .. 
I y 

13. Kasmin Nainggolan.BSc BBKKP, Yogyakarta 

14. ! Muchtar Lutfie, B.Sc. j BBKKP, Yogyakarta 

~ 15. iwahono I BBKKP. Yogyakarta 

• 



:: NO., NAMA 

16. i Thomas Tukirin 
i 

17. I Herryanto, B.Sc. 
j 

18. i Ir. Sri Pertiwi R, MP 
i 
i 

19. I lr. E.Ratna U 
I 

20. I Said a 
I 

21. I Widodo 
I 

22. ! Giyanto 
I 

~ 23. I Bambang 'N. B.Sc. 

' '. i 24. I Sri Waskito. B.Sc. 
I 

25. ! Ir. Sotja Prajati 

26. I Sri Sutyasmi 
I 

27. ! Ors. lgn. Sunaryo 